
 
2020 POGO PLAN OF OPERATIONS 

 

Prepared by: Kate Schumacher 
Document Status: Uncontrolled  Document No: PGO-ENV-001-PLA 

Review Date: 15 May 2022 Revision No: 2 

Approved by: Environmental Manager Approver’s Signature: Jill Ladegard 
 Issue Date: 15 May 2020 

Page No: 1 of 29 

The latest version of this controlled document is available on the Document Control Server as a “PDF” file recorded by the Document No.  

This document is uncontrolled in hard copy and may only be edited or amended with permission of the document approver. 

Table of Contents 

1. Introduction .................................................................................................................................................................. 3 
[...]
▪ Protect the operations from flooding, erosion, interference from groundwater, precipitation and 

runoff; and 

▪ Control and treat water that comes into contact with project facilities in an environmentally sound 

manner before discharge. 

For additional background, refer to the Pogo “Water Management Plan” (February 2002 and June 2002). 

Pogo is permitted to discharge treated water up to 800 gpm according to APDES Permit No. AK0053341. Mine 

Water Treatment Plant #3 (MWTP#3) was installed in 2016 and treats all underground and RTP water on site. 

The groundwater or mine inflow has increased as the mine expands. The current inflow average is 400 gpm; 

however, an underground seepage flow analysis conducted in 2012 estimated that the inflow rate could 

increase up to 650 gpm. 

An underground recycle system includes a filter and pumping system installed in 2010. This system recycles 

underground mine water for use in underground operations and reduces the amount of RTP surface water 

introduced into the mine. 

MWTP#3 was constructed in order to accommodate increasing mine inflow water. Pogo’s overall water 

management strategy and various water streams, inflows, and outflows are summarized below. 

9.2 Overall Water Collection, Treatment & Discharge Strategy 

The major components of the overall water collection, treatment, and discharge strategy for the project are 

shown in Figure 8.1 in Appendix B. MWTP#3 construction began in 2014. MWTP#3 discharges to the final tank 

where the water can either be returned to the mill via RTP Head #1 Tank or discharged to the Off-River 

Treatment Works (ORTW). In case of an emergency, treated water can be pumped to the RTP for storage. 

Pogo Mine is capable of continuously monitoring the treated effluent for pH, turbidity, and conductivity. Plant 

performance is monitored using these parameters, allowing for the automatic shutoff of any discharge during 

process problems. 

MWTP#1 has been fully decommissioned and is no longer in operation. MWTP#2 is non- operational, however, 

can be used in case of emergency and backup purposes. 



 
2020 POGO PLAN OF OPERATIONS 

 

Prepared by: Kate Schumacher 
Document Status: Uncontrolled  Document No: PGO-ENV-001-PLA 

Review Date: 15 May 2022 Revision No: 2 

Approved by: Environmental Manager Approver’s Signature: Jill Ladegard 
 Issue Date: 15 May 2020 

Page No: 23 of 29 

The latest version of this controlled document is available on the Document Control Server as a “PDF” file recorded by the Document No.  

This document is uncontrolled in hard copy and may only be edited or amended with permission of the document approver. 

9.3 Process Water 

The mill is designed to maximize the recycling of water (see Figure 8.2 in Appendix B). The only water released 

from the process is to the tailings as part of the paste backfill or as residual moisture in the surface drystack. 

Additional water necessary to make paste backfill or flush the paste lines is pulled from the RTP or detoxified 

process from water in the mill. 

The total process water requirement is 147 gpm at 3,000 STpd. Make up water from external sources is used 

to replace the water entrained in the tailings material. In order of priority, mine drainage water, RTP water 

and lastly fresh water is used to satisfy this requirement. 

9.4 Mine Water 

Mine water inflows are highly variable depending on the geology and hydrogeology of active stopes and 

ramps in the mine. Underground water management is an important component of the operation of the 

Pogo Mine. 

Since underground development commenced in 2004, the mine seepage gradually increased from about 

60 gpm in mid-2006 to 150 gpm in mid-2011. It increased significantly from 150 gpm to 275 gpm in July - August 

2011 and remained relatively constant from September 2011 to August 2013 with an average flow rate of 

approximately 290 gpm (varied from 210 gpm to 360 gpm). The increase of mine seepage in mid-2011 was 

interpreted to be due to the intersection of a highly transmissive water bearing portion of the D3_3 fault zone 

(Liese Creek and Graphite Faults) and contact with the southern margin of the diorite intrusive. 

Pogo began a hydrogeological characterization in 2012 in order to rebuild the groundwater flow model. The 

original model was established in 2002 and was updated in 2009 (Brown 2009). The current model includes 

the East Deep zone. The final model was released by SRK in May 2014 (Hydrogeological Characterization 

Report, Pogo Mine, Alaska). The expected inflows to the mine are summarized in Table 8.1. 

Water Management Strategy * 
Average Inflow 

Current EOY 2022 

Inflow to Mine Under Base Case 420 gpm 400 gpm 

Inflow to East Deep 95 gpm 100 gpm 

Inflow to North Zone 14 gpm 14 gpm 

Table 8.1: Expected Mine Inflows 

*SRK 3-D numerical Groundwater Flow Model to Include East Deep Expansion 

Pogo began an underground grouting program in 2009 which controlled and minimized underground 

seepage. As part of the program, grout is applied to the water bearing faults such as Liese Creek ahead of 

advancing drifts. When water inflow is found in the drift, 60 feet long grout holes are drilled using a drill at the 

perimeter of drift, followed by a fine ground cement mixed with water pumped into the holes at high pressure 

using a grout pump through mechanical packers set at the collar of grout holes. Typically, two check holes 

are drilled after 24-hr curing time. Secondary grouting may be conducted if water inflow still exists. After 

completing the grouting procedure, the drift is advanced by 40 feet and is progressively grouted. If the water 

inflow remains uncontrolled by grouting, this excavation may be abandoned and backfilled. 

9.5 Surface Water & Runoff 

All surface water and runoff from the plant site and DSTF is collected in the RTP immediately downstream of 

the DSTF. A system of monitoring wells is installed downstream of the RTP to monitor the performance of the 

RTP seepage collection system. 

To minimize the amount of precipitation and runoff that comes into contact with project facilities and then 

drains to the RTP, a diversion ditch was constructed along both sides of the Liese Creek basin uphill of the 

DSTF. This ditch will be maintained throughout the life of the Pogo Mine and during decommissioning. 

Storm water is controlled in accordance with the Storm Water Pollution Prevention Plan (SWPPP) and Best 

Management Practices (BMPs) Plan. The stormwater sump collects runoff from the haul roads, the plant site, 

and the campsite. The mill site and campsite pads are sloped toward the high wall, with drainage directed 

to the stormwater sump. The mill site and campsite pads were constructed with impervious soil in order to 

reduce potential infiltration of stormwater and to help direct any spills to the sump. The stormwater pumping 



 
2020 POGO PLAN OF OPERATIONS 

 

Prepared by: Kate Schumacher 
Document Status: Uncontrolled  Document No: PGO-ENV-001-PLA 

Review Date: 15 May 2022 Revision No: 2 

Approved by: Environmental Manager Approver’s Signature: Jill Ladegard 
 Issue Date: 15 May 2020 

Page No: 24 of 29 

The latest version of this controlled document is available on the Document Control Server as a “PDF” file recorded by the Document No.  

This document is uncontrolled in hard copy and may only be edited or amended with permission of the document approver. 

system has a large pump capable of accomodating a 5-year/6-hour storm. Both pumps are connected to 

emergency standby power.  

Ice is removed from the ditches before spring breakup as necessary to ensure adequate ditch capacity is 

available for the freshet. Potentially contaminated ice or snow removed from the mill site pad or other areas 

is placed so that it drains to the RTP. 

9.5.1 DSTF Runoff 

The RTP is designed to capture runoff and seepage from the DSTF. The design of the DSTF, placement of 

materials, operation, and drainage control was described in Section 6.2.1. 

Samples of tailings and waste rock were collected from three boreholes within the DSTF during a drilling 

program initiated in October 2012. Results indicate that that waste rock and tailings are classified as non-

potentially acid generating based on neutralization potential to acidification potential.  Geochemical 

analyses of DSTF materials show that acidic drainage from the stack is unlikely (SRK, 2014, Dry Stack Tailings 

Facility Closure Study).  

9.5.2 RTP 

Water that accumulates in the RTP is used to fulfil all process makeup water requirements in the mill. RTP water 

is routed to the mill and the process water tank via the RTP head tanks. 

9.6 Excess Water Management, Treatment & Discharge 

The storage target at the RTP is 15 million gallons. This water is primarily used at the mill as makeup water. 

When storage is greater than 15 million gallons the water from the RTP will be treated at MWTP#3 and 

discharged to the ORTW. Excess water from the underground mine that can’t be recycled is treated at MWTP 

#3 and either recycled to the mill or discharged to the ORTW. 

MWTP#3 removes suspended solids, arsenic, and other metals, effluent is mixed and aerated in the ORTW 

before final discharge to the Goodpaster River. The water treatment process is described in Sections 7.6.1 

and 7.6.2. 

9.6.1 Mine Water Treatment Plant #3 (MWTP#3) 

MWTP#3, commissioned in 2016, operates under a more robust microfiltration membrane system and a fifth 

reactor that will allow hydrogen peroxide to be added if WAD cyanide levels require more treatment. 

The water treatment plants utilize four processes to remove contaminants from the water before discharge. 

The first process uses high-density sludge (HDS) to achieve enhanced co-precipitation of metals, including 

arsenic. As necessary, a second process of lime softening and recarbonation remove calcium and 

magnesium via precipitation and thereby reduce total dissolved solids (TDS). A third process, sulfide 

precipitation, is available as a contingent measure if additional treatment is necessary to achieve the 

expected metals concentrations. The treatment system is not sensitive to variations in feed chemistry. The 

final stage of treatment includes a microfiltration membrane system to polish the treated water for removal 

of residual suspended solids prior to release to the ORTW. Excess sludge generated by the process is 

dewatered using a filter press to produce a cake for disposal in the DSTF or with the paste backfill. 

MWTP#3 effluent limitations for water discharged to the ORTW are available in Pogo’s APDES Permit No. 

AK0053341 for Outfall 011. 

9.6.2 Off-River Treatment Works (ORTW) 

The ORTW is an in-area mixing zone and serves as the final step in the water treatment process. Details of the 

system are shown in Figures 8.4 and 8.5 in Appendix B. The ORTW consists of two ponds. The primary pond is 

connected to the river by an open channel and water is pumped from the primary to the secondary pond 

via a shore-based pump station and a buried steel pipe. The pump inlet screen is sized at 0.25-inch, with inlet 

velocities of less than 0.5 feet per second (ft/s) to prevent fish from moving into the chamber. 

Effluent from the water treatment plant is discharged to the mixing chamber of the ORTW pump station, at a 

maximum rate of 800 gpm. Flow data collected concurrently from the MWTP#3 effluent and a flow meter at 

the ORTW pump station is used to control the pump output and maintain a maximum 25:1 mix ratio. The 

United States Geologic Survey (USGS) gauging station located near the Goodpaster bridge monitors the river 

flows. If winter icing conditions affect the gauging station, manual means of flow measurement are available 

to guide plant operations. 



 
2020 POGO PLAN OF OPERATIONS 

 

Prepared by: Kate Schumacher 
Document Status: Uncontrolled  Document No: PGO-ENV-001-PLA 

Review Date: 15 May 2022 Revision No: 2 

Approved by: Environmental Manager Approver’s Signature: Jill Ladegard 
 Issue Date: 15 May 2020 

Page No: 25 of 29 

The latest version of this controlled document is available on the Document Control Server as a “PDF” file recorded by the Document No.  

This document is uncontrolled in hard copy and may only be edited or amended with permission of the document approver. 

A mixing well and static inline mixers force the water to mix in the large steel pipe that conveys the water 

between the ponds. Additional mixing occurs in the secondary pond. An overflow weir in the outlet works of 

the secondary pond maintains a stable pond elevation and prevents fish from entering the pond from the 

downstream direction. At a discharge rate of up to 800 gpm from MWTP#3, the secondary pond has up to 

72 hours residence time. During potential upset conditions at Outfall 011, Pogo Mine stops discharging until 

operations return to normal. The outlet of secondary pond provides a consistent and reliable monitoring 

location. The sampling facilities are located in a heated, weather-protected enclosure. The ORTW effluent 

limitations are available in Pogo’s APDES Permit No. AK0053341 permit for Outfall 001. 

9.7 Fresh Water 

Fresh water from the gravel pits near the 1525 portal is added to the RTP, MWTP #3, or the 1230 sump when 

other sources do not adequately meet water requirements. 

9.8 Non-Contact Stormwater 

Material Site A below the mill was developed into a stormwater sedimentation pond for non-contact runoff.  

Overflow from the pond is filtered through the alluvial fill of the Road 6 embankment and diffused back into 

the groundwater in the Goodpaster Valley below the mouth of Liese Creek. An overflow weir controls the 

pond elevation to allow for storm surge modulation and sediment removal. 

Well-defined practices known as “BMPs” (best management practices) are used for stormwater 

management to control non-contact runoff water quality. The primary parameter controlled is sediment. 

Refer to Pogo’s SWPPP for additional information regarding stormwater. 

10. REAGENT MANAGEMENT 
10.1 Underground Storage 

10.1.1 Supplies 

Mining supplies are stored on the surface and in underground drifts. Supplies are regularly moved 

into the mine for mining activities. The major supplies are; roof bolts, welded wire, pipe, ventilation tubing, 

drill steel and bits. 

10.1.2 Explosives 

Explosives are hauled to the Pogo Mine by truck and bulk emulsion is stored underground in two steel tanks. 

Locked storage magazines are provided for caps, detonating cord, primers and boosters. 

10.2 Surface Storage 

10.2.1 Mill Reagents 

Reagents are purchased in normal commercial bulk containers or packaging, such as tote bins, barrels, 

palletized sacks, super sacks, etc. These packages are loaded into shipping containers at the point of origin 

and shipped to the Pogo Mine to provide security and protection against spills and loss throughout the 

transportation process. Upon delivery to Pogo Mine, reagents are stored in a covered building adjacent to 

the mill (see Figure 6.2 in Appendix B) or stored in the shipping containers on site until they can be stored 

within the mill storage area. All covered storage areas have a concrete floor and are bermed or sloped to 

contain and collect any spillage and aid in clean-up. 

Reagents are mixed inside the mill building in appropriate tankage before being pumped into the process. 

Any spills are contained within the concrete berms of the reagent area and collected in a sump for disposal 

or return to the process tanks. 

Lime – Lime is used for controlling the slurry pH during leaching, water treatment, and cyanide 

detoxification. Lime is slaked in a ball mill slaker and added where required from a circulating pipe loop of 

hydrated lime slurry. 

Sodium Cyanide – Sodium cyanide is used to dissolve gold. The cyanide is transported as dry briquettes in 

secure shipping containers and is stored in a reagent storage building that provides adequate secondary 